R

\
\

1
g
?
z

Fig. 10 Creeper Il

= ¥%
41 40_39 / 38 20
X

R,
N

P
¢

XLy,

=L))

FIG | SER | FIG/SER. PART PART QTyY
NO. | NO. NO. NO. NAME

10 CREEPER I 254
10 1 F10S1 GB3452.1-9.5%2.65 O-RING 9.5%2.65 1
10 2 F10S2 | 184.37.317-1 FORK SHAFT 1
10 3 F10S3 | GB/T879-5%x25 PIN 5x25 1
10 4 F10S4 | 184.37.319 FORK 1
10 5 F10S5 | GB/T308-8 STEEL BALL 8 1
10 6 F10S6 | 12.37.106 SPRING 1
10 7 F10S7 | 160.21.110 GASKET 1
10 8 F10S8 | GB/T5783-M12x25 BOLT M12x25 8
10 9 F10S9 | GB/T93-12 WASHER 12 8
10 10 F10S10 | 184.37.314 COVER PLATE 2
10 11 F10S11 | 184.37.350 GASKET 2
10 12 F10S12 | 160.37.119 RIGHT BUSH 1
10 13 F10S13 | GB/T 93-10 WASHER 10 11
10 14 F10S14 | GB/T5782-M10x75 BOLT M10x75 11
10 15 F10S15 | GB/T5783-M8x%20 BOLT M8x20 4
10 16 F10S16 | GB/T93-8 WASHER 8 12
10 17 F10S17 | 184.37.309-1 BEARING COVER 1
10 18 F10S18 | 184.37.307 GASKET 1
10 19 F10S19 | GB/T305-62/67.7 STOP RING 62/67.7 1
10 20 F10S20 | GB/T894.1-26 CIRCLIP 26 2
10 21 F10S21 | GB/T277-50305 ROLLING BEARING 50305 1
10 22 F10S22 | 250.37.315 HOUSING 1
10 23 F10S23 | GB/T5786-M16x1.5%18 BOLT M16x1.5x18 1
10 24 F10S24 | 12.37.146 WASHER 1




10 25 F10S25 | 160.21.120 LEFT BUSH 1
10 26 F10S26 | 18411.37.343 CHECK SLICE 1
10 27 F10S27 | GB/T 67-M8x12 SCREW M8x12 2
10 28 F10S28 | 160.37.170 PIN 1
10 29 F10S29 | 184.37.031-1 RELEASE HANDLE 1
10 30 F10S30 | 160.37.168 SPRING 1
10 31 F10S31 | GB3452.1-10%2.65 O-RING 10x2.65 1
10 32 F10S32 | 184.37.034 BALL HEAD 1
10 33 F10S33 | 184.37.342 FORK SHAFT 1
10 34 F10S34 | 184.37.344 FORK LUMP 1
10 35 F10S35 | 184.37.338 SLIDING CLAW 1
10 36 F10S36 | GB/T6172-M10 NUT M10 1
10 37 F10S37 | GB/T5783-M10x25 BOLT M10x25 1
10 38 F10S38 | GB/T276-305 ROLLING BEARING 305 1
10 39 F10S39 | 184.37.340 SHAFT 1
10 | 40 F10S40 | 184.37.110-1 SPACING SLEEVE 1
10 | 41 F10S41 | 184.37.339 BUSH 1
10 | 42 F10S42 | 184.37.305 19/44T GEAR 1
10 | 43 F10S43 | 184.37.306 SLEEVE 1
10 | 44 F10S44 | 184.37.318 SLIDING GEAR 1
10 | 45 F10S45 | 184.37.324 FORK ARM 1
10 | 46 F10S46 | GB3452.1-11.2x2.65 O-RING 11.2x2.65 2
10 | 47 F10S47 | 184.37.325 GASKET 1
10 | 48 F10S48 | 184.37.323 UPPER COVER PLATE 1
10 | 49 F10S49 | GB/T5783-M8x22 BOLT M8x22 1
10 50 F10S50 | 184.37.322 SUPPORT BUSH 8
10 51 F10S51 | GB/T879-5x30 PIN 5x30 1
10 52 F10S52 | 184.37.035 OPERATION HANDLE 1
10 53 F10S53 | GB/T6170-M8 NUT M8 1




